Santa Susana Field Laboratory

@E ”EI ” E The Beeing Company

5800 Woolsey Canyon Road
Canoga Park, CA 91304-1148

via FedEx

February 27, 2012
SHEA - 111832

Regional Water Quality Control Board
Los Angeles Region

320 West 4th Street, Suite 200

Los Angeles, CA 90013

Attention: Information Technology Unit
Gentlemen:

Subject: 2011 Annual NPDES Discharge Monitoring Report - The Boeing Company, Santa
Susana Site, Ventura County, California
Compliance File CI-6027 and NPDES No. CA0001309

The Boeing Company (Boeing) hereby submits this annual discharge monitoring report (DMR)
for the Santa Susana Field Laboratory (Santa Susana Site or SSFL) for the period of January 1,
2011 through December 31, 2011. This DMR is provided for all outfalls authorized by National
[...]
months of January, April and September. Site-wide activities also include the inspection of
outfalls and outfall perimeters and inspection of the Storm Water pumping and conveyance
system. Inspection of specific BMP activities at each outfall location may include: inspections of
erosion and sediment control BMPs, flume and sample box condition, flow meter calibrations,
surface water catchment or sedimentation basin condition, liner integrity, filter media
condition, system pump and conveyance condition, and retention tank inspection. General
maintenance and housekeeping of outfalls may include removal of sediment, removal of leaf
litter, filter media replacement, liner repair or replacement, implementation of additional
BMPs, and weed abatement.

During 2011, Boeing continued to implement the individual SWPPPs. As part of the
implementation of the SWPPPs, BMP inspections were completed to identify and mitigate any
on-site conditions identified that may affect the quality of storm water runoff from the Santa
Susana Site. BMP inspections were completed in accordance with the State of California
General Permit for Storm Water Discharges Associated with Construction and Land Disturbance
Activities, Order NO. 2009-0009-DWQ; NPDES NO. CAS000002 (General Construction Permit)
SWPPP requirements. During the rainy season, inspections were conducted before and after
qualifying rain events, and during extended rainfall lasting longer than 24 hours as required by
the General Permit. During the non-rainy season, inspections are conducted quarterly.

Construction, demolition and Interim Source Removal Action (ISRA) activities are included in
the General Construction Permit SWPPP requirements. Efforts to plan and implement BMPs for
pre- and post-soil disturbance activities for demolition and ISRA areas are discussed in Table C
and summarized further in sections below. The demolition and ISRA areas include both the
areas of disturbed soil from recent demolition, soil removal, or remediation activities, and areas
that are post-remediation or post-demolition, and now in restoration.

Site-wide planting of Native Vegetation and Restoration

In accordance with the Surface Water Expert Panel (Expert Panel) recommendations, Boeing
planted new vegetation across the Santa Susana Site. Plantings included over 900 plants within
the Outfall 009 watershed. The native plants installed consisted of Mule fat, Elderberry,
Creeping Wild Rye, Mugwort, and Coyote Brush. Irrigation lines were also installed to ensure
these native species become established.




@__ﬂﬂf]ﬂﬂ

Page 4 of 34
SHEA-111832

In addition to the reinstatement of native plant species, Boeing is committed to the restoration
and rehabilitation of soil disturbance areas. Upon completion of any soil disturbance, proper
sediment and erosion control BMPs are implemented, including the application of hydromulch
and hydroseed to enhance re-growth of native plants and act as a dust suppressor in disturbed
soil areas.

Demolition and BMP Plan Related Activities
Boeing is committed to restoring the site to its natural habitat and rehabilitating previously
active areas that have been demolished.

In 2011, demolition of structural features in Area | at the former Component Testing Lab (CTL)-
V, the former Canyon facility, and the former CTL-lll facility and spillway was completed.
Demolition occurred at eight Groundwater Treatment Units (GTUs) in Areas I, Il, and IIl.
Additionally, asphalt was removed from the former Building 324 parking lot, the Lower Parking
Lot Soil Stockpile area (Lower Lot) and the parking lot across from the Hydrogen Lab in Area Il
Demolition activities included the removal of concrete and metal structures, concrete slabs,
debris containing metal and rebar, piping associated with utility conveyance, and asphalt road
cover. All debris, metal, concrete, and asphalt was segregated upon removal and transported
to a waste or recycling facility per the waste management plan and in accordance with all local,
state, and federal regulations. The following activities comprised the planning and
implementation of BMPs pre- and post-demolition:

e Pre-demolition BMP strategy planning was performed;

e Tracking controls such as truck stabilizers or rumble plates at the entrance/exit were
installed;

e A water truck was used for dust and wind erosion;

e All segregated materials were stockpiled and covered;

e Segregated debris and material were hauled offsite per the waste management plan;
and

* Post-demolition BMPs, including hydromulch and hydroseed application, were
implemented.

In accordance with the NPDES permit and General Construction Permit SWPPP requirements,
all work performed requires implementation of BMP plans and practices. These BMPs were
implemented in order to reasonably control erosion, sedimentation, and turbidity, and to
continue to protect the surface waters and respective drainages. In addition, BMPs such as the
application of hydromulch and hydroseed were implemented to enhance restoration. Per



@Bﬂf]ﬂﬂ

Page 5 of 34
SHEA-111832

General Construction Permit SWPPP requirements, regular inspection schedules were
completed to maintain quality and ensure compliance.

Outfalls 008/009 ISRA and BMP Plan Related Activities
Pursuant to the December 3, 2008 Section 13304 Order issued by the Regional Board, Boeing

and the National Aeronautics Space Administration (NASA) have been proceeding with ISRA
activities in the Outfall 008 and 009 watersheds to address constituents that have exceeded
NPDES permit limits/benchmarks. During 2011, Boeing, on behalf of Boeing and NASA,
performed a number of activities related to the referenced Order. (Some activities were also
conducted in coordination with the Expert Panel). ISRA-related activities included soil sampling;
backfill and re-contouring of excavations; post-restoration topographic surveys; BMPs
installation and monitoring; hydromulch and hydroseed application; native plants installation;
SWPPP inspections; and performance monitoring. Additionally, Boeing regularly communicated
with the appropriate agencies to delineate its planned approaches to ISRA activities and to
present its results and supporting data pursuant to the December 3, 2008 Section 13304 Order.
Boeing continues to submit monthly and quarterly progress reports to the Regional Board on
the progress of the ISRA activities, including permit status. For a more detailed description of
2011 ISRA activities, please refer to the quarterly DMRs. ISRA related documents can be found
electronically at:

http://www.boeing.com/aboutus/environment/santa susana/isra.html|

Northern Drainage

Boeing has actively worked to protect the Northern Drainage, following the Cleanup and
Abatement Order (CAO) No. R4-2007-0054 clean-up activities performed under DTSC oversight.
A Certification of Completion was issued by the DTSC on April 29, 2011 stating that the
response actions required under the ISE/RA orders, Santa Susana Field Laboratory, Ventura
County, California (CAD 093365435 and CA 18000090010) were successfully performed, the
constituents of concern (COCs) have been removed, and remaining concentrations no longer
posed an immediate risk to humans or environmental receptors (DTSC, 2011) Mitigation and
restoration activities for the Northern Drainage are now being planned. The Restoration,
Mitigation, and Monitoring Plan (RMMP) was submitted on October 5, 2011 to the Regional
Board, DTSC, the California Department of Fish and Game (CDFG), and the United States Army
Corps of Engineers (USACE), which provided a detailed summary and conceptual designs for
restoration and stabilization of the banks and bottom of the Northern Drainage, as well as
mitigation and monitoring for riparian plants removed during remediation. Boeing submitted
permit applications, forms, and supporting information to CDFG and USACE in December 2011




@ﬂﬂflﬂs

Page 6 of 34
SHEA-111832

and to the Regional Board in January 2012 for the Northern Drainage RMMP activities. Boeing
will implement the CAO sampling protocol during the three storm events that follow the April
29, 2011 cleanup completion date, or for a period of two years from that date, whichever
occurs first.

Boeing continues to perform BMP maintenance activities throughout the year as part of
ongoing Northern Drainage responsibilities. Restoration and stabilization in the Northern
Drainage at areas mentioned in the RMMP will commence subsequent to receiving approval
from these agencies in early 2012. For a more detailed description of the activities
implemented by Boeing in 2011 relative to the Northern Drainage, please refer to the quarterly
DMRs.

Outfalls 011 and 018 Storm Water Treatment Systems (SWTSs)
In 2011, Outfall 011 and 018 SWTSs were installed to physically and chemically treat Storm

Water. The physical process includes sand filters, bag filters, and granular activated carbon
(GAC) vessels. The chemical process includes oxidation and rapid coagulation-flocculation
reaction. Outfall 011 SWTS has a capacity of 700 gallons per minute (gpm) and Outfall 018
SWTS has a capacity of 1,000 gpm with future expansion to 2,000 gpm. The SWTSs are
expected to reduce the concentration of the COCs listed in the NPDES permit limits present in
Storm Water discharged to Outfalls 011 and 018, respectively.

Outfall 011 SWTS is located adjacent to R-1 Pond. Storm Water is transferred from Perimeter
Pond to R-1 Pond for treatment. At Outfall 018, the SWTS extracts Storm Water from Silvernale
Pond for treatment. Outfall 018 SWTS is one component of a larger Storm Water conveyance
system that also treats Storm Water captured at Outfalls 003, 004, 005, 006, 007, 010, 012, and
013 on the SSFL site. Water from those outfalls is transferred via pumps through a network of
pipelines to Silvernale Pond for treatment.

The following is a description of the Storm Water treatment process for both Outfall 011 and
018 SWTSs. Water is pumped from respective ponds and passed through the first chemical
injection box (Box) 1 where one or a combination of the chemicals can be added before
entering the Oxidation Contact Tanks (OCTs). The injected chemicals include potassium
permanganate (KMnQ,), sodium hydroxide (NaOH), hydrochloric acid (HCl) and alum. The OCTs
provide contact time for the KMnO, to oxidize constituents in the influent water. Effluent from
the OCTs is routed to the ACTIFLO™ unit through a line where Box 2 houses injection ports for
alum and HCl. Alum acts as the coagulant in the ACTIFLO process, destabilizing colloidal
particles to form pin flocs. HCl is injected on an as-needed basis to optimize pH for coagulation



@ﬂﬂflﬂﬁ

Page 7 of 34
SHEA-111832

with alum. The chemicals are mixed by a flash mix pump which pulls OCT effluent prior to Box
2 and re-injects it through a nozzle before chemical injection. Once within the ACTIFLO unit, an
anionic polymer is introduced as a flocculant aid into the flocculation maturation tank where
micro-sand is also added for ballasted flocculation. ACTIFLO effluent is then routed to a buffer
tank. Box 3 is located before the buffer tank and contains injection ports for KMnO4 and NaOH.
The buffer tank acts as an equalization basin and provides additional contact time if oxidation
or pH adjustment is required. The filter feed pump transfers water from the buffer tank
through a series of filtration stages. The effluent is routed through sand filtration, 1 micron bag
filters, and finally GAC vessels. The GAC effluent passes through the last chemical injection box,
Box 4, which contains ports for HCl and NaOH for controlling pH prior to discharge.

As part of the water treatment process at both Outfalls 011 and 018, SWTSs, solids are
generated from the ACTIFLO unit and backwashing of the sand filters. The solids processing
thickens, dewaters, and disposes the solids. Solids generated in the ACTIFLO unit and sand
filter backwashing process are directed into a plate settler for thickening prior to being pumped
into the solids weir tanks or solids mixer tank. Supernatant from the mixer tank is pumped into
a solids weir tank to catalyze separation. Supernatant from the plate settler and solids weir
tank is routed into a supernatant tank prior to being re-circulated back into the front of the
system prior to Box 1. Settled solids are transferred from the solids weir tank into the solids
mixer tank. The thickened solids generated at Outfall 011 SWTS are then transferred to Outfall
018 SWTS for further dewatering and eventual offsite disposal. The thickened solids
accumulated in the Outfall 018 SWTS solids mixer tank are thoroughly mixed to create a
homogenous mixture prior to the filter press. Solids dewatered in the filter press will be
transported offsite for disposal. Filtrate from the filter press will collect in the filtrate tank,
which is then pumped into the supernatant tank for treatment. All generated solids from the
Outfall 011 and 018 SWTSs are analyzed for waste characterization, transported off site, and
disposed of in accordance with all local, state and federal regulations.

Manganese removal below the permit limit of 50 micrograms per liter (ug/L) remained the
most challenging part of the SWTS operation. This process consisted of (i) adding sufficient
KMnO, to oxidize dissolved manganese and bring it out of solution, (ii) adjusting the pH to be
above 8.0 to increase the kinetics of the oxidation of manganese, and (iii) removing additional
manganese via a coating of manganese oxides that formed on the sand beds (which acts in the
same way as an ion exchange system for manganese). Additionally, meeting this manganese
permit limit required all processes to occur concurrently. Further measurements of total
manganese in the SWTS effluent demonstrate that the limit was met when the latter process
was complete.



@aaflma

Page 8 of 34
SHEA-111832

During 2011, Boeing completed a number of activities related to the installation of the Outfall
011 and 018 SWTSs. Boeing installed, at both outfalls, system equipment (e.g., tanks, pumps,
ACTIFLO™ unit); piping and valves; flow meters, air compressors, and appurtenances; chemical
skid units and secondary chemical injection boxes; and instrumentation (e.g., analyzer panels,
pH meters, turbidity meters). Boeing also installed at both outfalls an electrical grounding
system, electrical wires and conduits. Once completed, Boeing optimized the treatment system
and performed 24-hour discharge of Storm Water at the Outfall 018 SWTS on July 19, 2011.
Additional modifications and optimization at Outfall 011 and 018 SWTSs will be completed
throughout 2012. For a more detailed description of the activities implemented by Boeing in
2011 relative to the SWTSs, please refer to the quarterly DMRs.

Site-wide Storm Water Conveyance System

In 2011, Boeing completed the installation of Storm Water conveyance pipelines for Outfalls
003, 004, 005, 006, 007, 010, 012, and 013 to allow the transfer of Storm Water to Silvernale
Pond for treatment via the Outfall 018 SWTS. For a more detailed description of the activities
implemented by Boeing in 2011 relative to the conveyance system, please refer to the
quarterly DMRs.

In September 2011, a site-wide maintenance checkup was performed for all of the pumps
within the conveyance system to ensure proper operation during the rainy season. The
maintenance program for the conveyance system will occur twice annually (one month prior to
the start of the rainy season, and one month after the end of the rainy season).

Bioassessment

A bioassessment review was conducted on May 13, 2011 for Second Quarter 2011 as required
by the permit. However, because all drainages associated with NPDES permit-regulated outfalls
at the Santa Susana Site were dry at the time of sampling, the biologist determined that there
was no suitable habitat from which to complete the bioassessment sampling due to the lack of
naturally occurring continuous flow of water in these drainages.

DISCHARGE STATUS

Precipitation during 2011 at Santa Susana is provided for each month of the year in Table 1.